WILDRIDGE,

ASSEMBLY INSTRUCTIONS

PURVEYORS OF QUALITY POLY FURNITURE HERITAGE PICNIC TABLE
WITH UNATTACHED BENCHES LCC-166

330-893-4212 « www.wildridge.com

Required Tools:
- Mallet/Non Marring

Hammer
(DO NOT Use Metal Headed

Hammer)
- 1/2"Wrench or Socket
- #2 Square Drive Bit
- Cordless Drill

Hardware:

-(8) 5/16"x 3 1/2" Carriage
Bolts

- (8) 5/16" Flange Nuts

-(4) 1 1/4" Screws

-(4) 2" Screws

Parts:

A = (1) Table Top

B = (2) Leg Assemblies
C=(2) Braces

Step 1

Lay table top (A), upside down on a soft surface and attach one of
the leg assemblies (B) as shown with (4) 5/16”x 3 1/2" carriage bolts
and (4) 5/16" flange nuts. Repeat with other leg assembly on other
side.

Step 2
Fasten brace (C) where shown with (2) 1 1/4” screws through hat
channel and (2) 2" screws into leg assembly. Repeat on other side.
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Step 3 Note: Benches Will Be Shipped Fully
Your table is now complete. Assembled
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